Rem

Midwest 252 Grain Vac

Dealer Parts Manual

May 1, 1994
Printed in Canada






INTRODUCTION

This parts manual is set up to show all the service parts for the
Rem Midwest 252 Grain Vacuum.

Each part number is referenced to a machine serial number to
indicate which machine the part will fit on. The serial number of
all machines follow the format shown below.

ROO - 000

- The two digit number indicates the year of production.
- The last three or four digits indicate the production number.

On the price listing, you will notice a location code. This code
shows you where the part is listed in the parts manual. For
example, location code 2520101 means that the part on that line 1is
found in the 252 parts manual on page 1, drawing 1.

The information required when ordering parts is as follows:

- part number

description o

- number of pieces required

- gserial numbers may be reguired in some instances.

In producing this parts manual every effort has been made to ilnsure
accuracy. I1f you discover an error, please inform us.

Rem Manufacturing Ltd.
Box 1207
Swift Current, SK
S9H 3X4
Phone: (306) 773-0644
FAX: (306) 773-1188
Toll Free: 1-800-667-7420






INTRODUCTION

Rem Midwest 252 Grain Vac
TABLE OF CONTENTS

TABLE OF CONTENTS

COMPLETE MACHINE LAYOUT DIAGRAM

PRODUCT ILLUSTRATIONS

Drive Shaft
Drive Shaft Clutch Assembly
Trailer and Main Body
Inspection Cover
Clean Out Door

Elevating Auger Drive
Auger Guards

Auger and Auger Outlets

Parts

Elevating Auger up to Serial #R86-256

Elevating Auger Serial #R86-257 and up

Auger Gearbox and Drive
Blower Drive and Rotor

Blower QOutlet

Hoses

Hose Clamp, Inlet Cover, Suction Nozzle

Options
Gearbox
Gearbox

Gearbox

up to Serial #RB6-261

for Serial $#RB6-262

~ Serial #263 and up

PAGE
NUMBER

1 - 1A
2 - 2A
3 - 3A,3B
4

5 - 534
6 - 6A
7T - 7A
8 - 8a
9 - 9A,98
9 - 9A,9B
10 - 10A
11 - 11A
12 - 122
13 - 133
14 — 14A
15 — 15A
16 — 16A
17 - 17A
18-18A,18B
19

20 - 20A









MOTd NIVYD HLVOIANI

t SMOYYY  HLON

$5C 9BY# IVI¥ES
. NId YY3HS

4004 LI0OO NYATD

NMOHS
LON LAVHSHAIN™A

HOLATO 41718 u\\
ayvno
ﬂQmHmm.lL\\

dAINA WN¥ag

ALYId ¥IAOD WA¥A E!t}l\\

LATIOC NIYYD

¥IONY (1199 7 momm@.// s
2/ T % L91/6) S
| ~ NId YY&EHS !

=

s

AR

. h
wona—" qmmmswmwumw\

i N
; gy 4Ta1

%
il

; ‘k N;amﬂfés
%ﬂ. : ) XOHUYIO

e
..

M-

JAIEA ¥Yamoig

ALYTd YIAOD NYd

ATLHDIMTS ALYIAEG
AYH ZENIHOVKW TIVNLOY 1 3EION

LAOAYT BINIHOVW HLITIWOD

.

d0LOY ¥3aMOoTd



DRIVE SHAFT PAGE 1A

06/01/94

DWG PART DESCRIPTION QTY SERIAL

- NO. NUMBER REQ'D NUMBER
1 7100-38-8111  PTO Drive shaft c/w shielding 1 ALL
2 7100-38-5936 Male half shaft c/w shielding (front) 1 ALL
3 7100-38-7721 Female half shaft c/w shielding (rear) 1 ALL
4 7100-16-5037 Female half shield #165037 1 ALL
5 7100-16~5038 Male half shield #165038 1 ALL
11 7100-36-2428 End yoke #362428 1-3/8 -6 spl. c/w #12 1 ALL
12 7100-36-4915 A.S. Collar kit #364915 1 ALL
13 7100-38-3557 Complete clutch assembly #331981 1 ALL
221 7100-31-2209 Cross & bearing kit #312209 c/w #22 1 ALL
22 7100-08-4099 Grease zerk #084099 1 ALL
0 23 7100-09-7120 Inboard yoke 1S #097120 1 ALL
‘24  7100-30-4046 Spring pin #304046 10x90 1 ALL
25 7100-33-4217 Inner profile #334217 18 1 ALL
26 7100-33-3479 Outer profile #333479 28 1 ALL
27 7100-09-7121 Inboard yoke #097121 28 1 ALL
51 7100-36-5387 Shield cone - 7 rib #365387 1 ALL
52 7100-36-5305 Screw- #365305 1 ALL
53 7100~-08-7276 Bearing ring #087276 1 ALL
54 7100-04-4321 Safety chain #044321 1 ALL
&R 7100-09-4618 Outer shield tube & cap 094618 1 ALL
7100-09-4074 Inner shield tube & cap 094074 1 ALL
5/ 7100-38-3333 Danger decal - shield #383333 1 ALL
58 7100-38-3334 Danger decal — steel #383334 1 ALL



PAGE 2

DRIVE SHAFT CLUTCH ASSEMBLY




PART
NUMBER

7100-32-4822
7100-04-2480
7100-05-1554
7100-04-2454
7100-02—-4459
7100—-38-1495
7100-04-2487
7100-04-3489
7100-38-1957
7100-04~7825
7100-02-0692
7100-04-5793
7100-04-57390
7100-04-5791
7100-02-0628
7100-34-1953
7100-38-3557

PRIVE SHAFT CLUTCH ASSEMBLY

DESCRIPTION

-REQ'D

Clutch housing #324822

Friction disk #168556

Hub 1 3/8%-6 SPL #051554

Drive plate #042454

Drive plate #024459

Thrust plate #381495

Belleville spring #043487 white dot.
Belleville spring #043489 red dot.
H Nut M8 DIN 6330 #381957

Back up ring #047825

Ball 02-0692

Compression spring #0457933

Lock collar #045790

Flanged ring #338531

Snap ring #020628

Quick disconnect flg. kit (37-42) #341953
Complete clutch assembly #331981

QTY

T O B S el sl B ol ol o

PAGE 2A
06/01/94

SERIAL
NUMBER



R AT T

TRAILER AND MAIN RODY

DETAIL OF AXLE

GOOD FOR SERIAL #'S 117 & UP

G00D FOR SERI

e

L #'S 102 - 115




DWG

=
o

\OG)HJ\J\JO\O\G\LDJBLUUJNNNNNNWH

PART
NUMBER

103-010
103-011
4001-22c2502
4030-21c0235
5000-03-0375
4001-22c2542
4030-21c0235
5000~-03-0375
20102431
20-102431
3910-30-0000
7980-01-3515
4001-22c2754
4030-21c0250
5009-02-0438
4001-22c2952
4030-21c0260
4049-13c0260
0485-00-0001
103-090*
07-100610%
07-100609%*
4001-22c2920
4030-21c0260
5000-03-0500
103-130
103-140

- 4024-22¢2344

4024-22c250C2
103-1690
4001-22c2518
4030-21¢c0235
5000-03-0375
4001-22c2722
4030-21c0250
5000-03-0438
4001-22c2714
4030-21c02590
5000-03-0438
103-200
07-100647
103-220
7215-01-2500
7214-01-2500
7416~-00-0001
7215-00-7500
7214-00-7500
4044-12£0305
$732-00-0033
103-200

TRAILER & MAIN BODY
DESCRIPTION

Trailer frame WA-16

Trailer frame WA-16 '

Bolt — hex 3/8 x 1 UNC

Nut — hex 3/8 UNC ;
Lockwasher - standard 3/8 dia.
3/8 X 2 1/2" Bolt

Nut - hex 3/8 UNC

Lockwasher ~ standard 3/8 dia.
Fender

Fender

Tire — new rubber 670-15 Imp.
Rim - 15" dia. 4.5 KB 4 bolt
Hex bolt 7/16 UNC x 4

Nut — hex 7/16 UNC

Flatwasher 7/16" dia.

Bolt - hex 1/2 UNC x 4

Nut — hex 1/2 UNC

Nut - nylon lock 1/2 UNC

Jack - top screw ram #2015 TTF
Hitch tube WA-24

Clevis - flat

Clevis - bent

Bolt — hex 1/2 UNC x 2

Nut -~ hex 1/2 UNC

Lockwasher — standard 1/2 dia.
Drum end guard WA-33

Blower end guard

Bolt - whiz 5/16 UNC x 3/4
Bolt — whiz 3/8 UNC x 1

Clean out cover

3/8" X 1 1/2" Bolt

Nut - hex 3/8 UNC

Lockwasher - standard 3/8 dia.
Hex bolt 7/16 UNC x 3

Nut - hex 7/16 UNC

Lockwasher ~ standard 7/16 UNC
7/16" X 2 1/2* Bolt

Nut - hex 7/16 UNC

Lockwasher - standard 7/16 UNC
Axle holder WA-15

Spindle - S-311

Grease seal - #14974

Cup — LM67010

Bearing — LM67048

Hub—-H-411 ¢/w cups-HA-411 (Hylar)
Cup - LM11910

Bearing — LM11949

Nut - castellated 3/4 UNF
Cotter pin 3/16 x 1 1/2

Dust cap — #1504

QTY
"REQ'D

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

1

1

1

1

i

PAGE 3A
06/01/94

SERIAL
NUMBER

102-115
117 +
102~141
102141
102—-141
142 +
142+
142 +
102141
142 +

ALL
ALL

ALL
ALL



PART
NUMBER

4150-21£2904

3920-30-0000

07-100436

6738-00-0086"

07-100646
07-100646
4001-22c2550
4030-21c0235
5000~03-0375
103-380
103-380
103-400
103-410
4001-22¢c2502
4030-21c0235
5000-03-0375
4001-22c2904
5009-02-0500
4049-13c0260
6187-00-0001

TRAILER & MAIN BODY

DESCRIPTION

Wheel bolt 1/2 UNF
Inner tube - 15 inch

Security pin

Hitch pin clip

~ 3/32 x 2 5/16 (#CP86H)

Spindle & hub - L. #ASS16
Spindle & hub - R. #ASS16

Bolt - 3/8 x 3 UNC

Nut -~ hex 3/8 UNC

Lockwasher - standard 3/8 dia.
1/2"X3 3/4* Eyebolt 1*ID locknut
Suspension spring

Collar

Slip clutch guard HH-348

Bolt - hex 3/8 x 1 UNC

Nut - hex 3/8 UNC

Lockwasher - standard 3/8 dia.
Bolt — hex 1/2 UNC x 1 1/2
Flatwasher - standard 1/2 dia.
Nut - nylon lock 1/2 UNC
Safety chain 6000 1b.

QTY
REQ'D

[t Y S Y S 2 A N S Y E Y A g AN s At

PAGE 3B
06/01/94

SERIAL
NUMBER

ALL
ALL
142 +
142 +
102-115
102-115
102~118
102-115
102115
102-115
102-115
102-1158

ALL
Optional
Optional
Optional
Opticnal

* Note: Part numbers 103-090, 07-100610 and 07~100609 when supplied to

to Grain Vacuums with serial numbers 102 to 115 will require field

fabrication to install. (All of the mounting holes will not line up

correctly.)



DWG
NO.

1

F
]
]

INSPECTION COVER

PART
NUMBER

4001-22c2352
4046-13c0220
07-100437

INSPECTION COVER
DESCRIPTION

Bolt — hex 5/16 UNC x 1
Nut ~ whiz 5/16 UNC
Inspection port cover

=

1:{“&“'.‘“1-

N -

H

-nnmzw.ﬁ@@mnmmnﬂw.m TR A B R

L"‘“""““"“‘““{“.

— i i iy A p—
e " -y

- i i g S
feem s s

oTY
REQ'D

PAGE 4

SERIAL
NUMBER

ALL
ALL
ALL



CLEAN OQUT DOOR

MACHINE SERI R86-262 & U

S0
©
©

(ek

®
\ g

P -

7 10} ‘\‘IO
v

\@\\
'
= i

]

HOLD DOWN FASTENER DETAIL

PAGE §



CLEAN OUT DOOCR PAGE S5A

06/01/94
DWG PART DESCRIPTION _ QTY SERIAL
NO. NUMBER - REQ'D NUMBER
1 119-010 Clean out door mtg. bracket 1 262 +
2 119-020 Cover hold down HH-478 ' 1 262 +
3 119-030* Hold down retainer HH-479 1 262 +
4 119-040%* Hold down fastener 1 262 +
5 119-050 Clean out cover WA-42 1 262 +
6 119-060 Hinge WA-43 1 262 +
7 119-070 Hold down fastener HH—-489 1 262 +
8 4030-21c0220 Nut - hex 5/16 UNC 1 262 +
8 5000-03-0313 Lockwasher - standard 5/16 dia. 1 262 +
9 4900-21c2336 5/16" X 1/2" stud 1 262 +
10  4001-22c2148 Bolt - hex 1/4 x 3/4 UNC PLT 1 262 +
11 4049-13c0200 Nut - nylon lock 1/4 UNC 1 262 +
12 119-120 45" Camper tape 1 262 +
13 119-130 Clean out assembly comp. ASS26 1 262 +

*Note: Must be welded onto door mounting bracket - Part $#119-010 if
ordered separetely.



PAGE 6
ELEVATING AUGER DRIVE

FOR UNIT SERIAL # R86-257 & UP

SIDE VIEW FRONT VIEW



DWG

z
<

V@O~ ~I~JQ U E Rt

PART
NUMBER

20-104265
4001-22c2952
4049-13c0260
5009-02-0500
115-031
4001-22¢2928
4030-21c0260
5000-03-0500
20-1041694
115-061
4001-22c2928
4030-21c0260
5000-03-0500
4001-22c2188
4030-21c0260
5000-03-0250
115-091
115-101
115~-111
115-121
115-131

ELEVATING AUGER DRIVE
(FOR SER. #R86-257 & UP)

DESCRIPTION

Pulley drive "C*$DC 136-979
Bolt — hex 1/2 UNC x 4

Nut - nylon lock 1/2 UNC
Flatwasher — standard 1/2 dia.
Tension idler bracket HH~616
Bolt - hex 1/2 x 2 1/2

Nut -~ hex 1/2 UNC
Lockwasher - standard 1/2 dia.
Idler pulley BCFI-92-008
C~belt tension spring

Bolt - hex 1/2 x 2 1/2

Nut — hex 1/2 UNC

Lockwasher — standard 1/2 dia.
Bolt - 1/4 x 2 UNC

Nut — hex 1/2 UNC

Lockwasher — standard 1/4 dia.
C-151 V-belt

5 1/4" C-belt V-idler-1/2" bore
Spacer HH-626

Idler mount bracket WA-80
Spacer

QTY

REQ’'D

B T o o Sl

PAGE 6A
06/01/94

SERIAL
NUMBER

257
257
257
257
257
257
257
257
257
257
257
257
237
257
257
257
257
257
257
257
257

T 2 2k 2 o I o



PAGE 7

SEUYND ¥ADNY




DWG

=]
o

wiedon Wb b WWhE

PART
NUMBER

117-010
4024-22c2502
5009-02-0250
4890-50-8005
5009-02-0250
117-040
117-041
4890-50-8013

117-060
4024-22¢2502
4046-13c¢0235

AUGER GUARDS

DESCRIPTION

oTY

- REQ’'D

Chain guard WA—-68

Bolt - whiz 3/8 UNC x 1
Flatwasher - USS 1/4* dia.
Tekscrew ~ 10-16 x 3/4 self-drill & tap
Flatwasher ~ USS 1/4" dia.
Top guard WA-69

Top guard WA-70
1/4"-14X%3/4" TEK fastener
c/w 5/16" flat washer
Lower guard WA-66

Bolt - whiz 3/8 UNC x 1
Nut - whiz 3/8 UNC

pod pod b hed ek b o b et e e

PAGE 7A
06/01/94

SERIATL
NUMBER

155-257
155-257
155-257
155-257
155~257
117 +
102-115
155257

155-257
155-257
155-257



AUGER AND AUGER OUTLETS

PAGE 8

(
NOTE: ON UNITS SERIAL # R86-247 & UP '
SHEAR PIN DRAWING #1 HAS BEEN MOVED
TO FRONT OF MACHINE ABOVE CLEAN OUT.

AUGER OUTLET




AUGER PAGE 8A
06/01/94
DWG PART DESCRIPTION QTY SERIAL
NO. NUMBER . REQ'D NUMBER
1 105-010 5/16“X2 1/2" Gr. 2 bolt & locknut 1 ALL
2 105-020 Auger WA-10 1 ALL
3 4001-22c2344 5/i6" X 3/4" Bolt 1 117 +
3 4030-21c0220 = Nut - hex 5/16 UNC 1 117 +
3 5000-03-0313 Lockwasher - standard 5/16 dia. 1 117 +
4 7220-10-7106 Bearing unit AEL 207-106(c/w lockcollar) 1 ALL
5 4001-22c¢2502 Bolt — hex 3/8 x 1 UNC 1 ALL
5 4030-21c0235 Nut - hex 3/8 UNC 1 ALL
5 5000-03-0375 Lockwasher — standard 3/8 dia. 1 ALL
6 7222-01-2207 Flangette — PF207 (SKF) 1 ALL
7 105-070 5/16"X5/16"X1 1/4" Keystock 1 ALL
8 20-104179 Pulley #DB-80-979 c/w set screws 1 ALL
9 4020-10c2486 Set screw—skt hd 3/8 UNC x 1/2 1 BLL
10 105-100 Bearing mount plate WA-39 1 117 +
11 105-1190 1 3/8" 540 Splined shaft HH-368 1 102-115
11 105-111 1 3/8" 540 Splined shaft HH-368 1 117 +
AUGER OUTLETS
5% 110—-050% Auger outlet door WA-11 1 ALL
6x  110-060* 1/4* X 7 1/4" Redi-rod 1 117 +
77X 07-100483 Spring — outlet door 1 ALL
8x 110-080 Sspring tension bracket HH-372 1 ALL
9% 4030-21c0220 Nut - hex 5/16 UNC 1 ALL
9x  5000-03-0313 Lockwasher - standard 5/16 dia. 1 ALL
10x 4049-13c0200% Nut - nylon lock 1/4 UNC 1 117 +
11x 110-110 7/16"0DX5/16"IDX1 1/4" L. sleeve 1 117-141
12x  110-120%* 102-115 Door replacement sleeve 1 110~120

% On units with serial numbers 102-115 replacements of door will require
£110-050, 110-060, 4045-13c0200 and 110-120.

NOTE: #110-120 will require welding to grain outlet on maln body.



PAGE ¢

MEIA FAIS

MATA ¥Yvgy

TIVLEQ ONI¥YEY dFS

A M
N VU I QG

TIVLAA

ONIYVYIL

i bt S i
e Ellili.llt]

1TYLEd ¥OOa

AN

982-98¥# TYIMAS O 4n - YWEONY ONILVAZTE




T qrvaad wood
~ MEIA HUIS MAIA ¥YEY , AHV I!I!IIAHv.
Z TIVIE0 ONI¥vId 33 j@ —@
LE ’ Yo/ o
y m:\ TIYLIA YOO IS @

s e -

R TRRT A

TIVLEA DNIYVYIE

TIVIIAQ HMOU JIOH ¥HEDNY

L.!ﬂmwmm%AhMMﬂﬁrth ivuv
. i
s
q

; g
\ ®| .\.‘m/ MM@Q

N

®

am oM fer_aay #orTYTMEAS ~ MIANY L2H8<>ﬂ4m



DWG
NO.

@O~ OOOEWNNRNRMNRD -

PART
NUMBER

115-010
4001-22¢c2344
4049-13c0220
4001-22c2344
4049-13¢c0220
5009-02-0313
115-030
115-040
115-050
4001-22c2140
4030-21c0200
5000-03-0250
116-07G¢
4020-10¢c2336
115-090
4024-22¢2502
4046-13c0235
20-101273
4001-22¢2546
4030-21c0235
5000-03-0375
5008-02-0375
115-130
4001-22¢2554
4049-13c0235
115-150
115-160
115-170
115171
115-180
115-190
115-200
115-210
4001-22c2566
4030-21c0235
5009-02-0375
5000-03-0375
115-230
4001-22¢2550
4030-21c0235
5009-02-0375
5000-03-0375
20-104264
115-260
4020-10c2482

ELEVATING AUGER
(Model 252)

DESCRIPTION

Rubber auger spout

516" X 3/4" Bolt

Nut - nylon lock 5/16 UNC
5/16" X 3/4" Boit

Nut - nylon lock 5/16 UNC
Flatwasher 5/16" dia.

Spout mount strap HH-612
Upper auger tube WA-92
Upper auger WA-88

1/4" X 172" Bolt

Nut - hex 1/4 UNC
Lockwasher - standard 1/4 dia.
Handle WA-$1

Set screw - sckt hd 5/16 x 1/2
Lock handle HH-591

Bolt - whiz 3/8 UNC x 1

Nut - whiz 3/8 UNC

Hinge pin

Bolt - hex 3/8 x 2 3/4

Nut - hex 3/8 UNC
Lockwasher - standard 3/8 dia.
Flatwasher 3/8" dia.

Handle catch HH-552

3/8" X 3 1/4" Bolt

Nut - nylon lock 3/8 UNC

Side plate HH-552

Spacer HH-554

Hopper screen HH-807
Hopper screen HH-606

Spring HH-587

Lower auger tube & hopper WA-95
Lower auger WA-89

Holder mount plate HH-586
Capscrew-hex 3/8 UNC x 4
Nut - hex 3/8 UNC

Flatwasher 3/8" dia.
Lockwasher - standard 3/8 dia.
Hopper mount plate HH-573
Bolt - 3/8 x 3 UNC

Nut - hex 3/8 UNC

Flatwasher 3/8" dia.
Lockwasher - standard 3/8 dia.
Pulley drive "C" #DC120-801
14" X 1 1/2" Key HH-538

Set screw - socket hd 3/8x3/8

NO.
REQD

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
i
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

PAGE 9A
02/01/95

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



DWG
NO.

28
28
29
29
30
31
32
33
34
35
36
36

37

38
39
40
40
41
41
42
43
44
45
46
46
47
48
49
50
50

PART
NUMBER

3300-22-2650
115-091
4001-22c2148
4049-13c0200
07-100739
07-100740
07-100507
115-330
7222-01-2206
7220-10-6104
4024-22c2484
4046-13c0235
20-101308
115-380
6738-00-0089
4001-22¢2220
4049-13c0200
4024-22c2502
4046-13c0235
4890-50-8005
115-430
4024-22¢2502
116-450
4049-13c0235
5008-02-0375
115-470
115-480
115-480
4030-21c0235
5000-03-0375

ELEVATING AUGER
(Model 252)

DESCRIPTION

Beit C-100

C-151 V-belt

Boit-- hex 1/4 x 3/4 UNC PLT

Nut - nylon lock 1/4 UNC

Wire - latch

Handle - latch

Pin HH-582

Clean out door WA-86

Flangette - PF206 (NTN)

Bearing - AEL 208-104 (NTN)

Bolt - whiz 3/8 UNC x 3/4

Nut - whiz 3/8 UNC

Assembly - transport clamp (incl. 29-31, 38-40)
Upper clamp WA-80.

Hitch pin clip - 5/32 x 2 15/16 (#CP8SH)
1/4" X 4" Bolt

Nut - nylon lock 1/4 UNC

Bolt - whiz 3/8 UNC x 1

Nut - whiz 3/8 UNC

Tekscrew - 10-16 x 3/4 self-drll & tap
Hopper spacer HH-582

Boit - whiz 3/8 UNC x 1

Auger drive - rear guard

Nut - nylon lock 3/8 UNC

Flatwasher 3/8" dia.

Auger drive-front L. guard WA-84
Auger drive-front R. guard WA-85
Spacers 2 3/4" long

Nut - hex 3/8 UNC

{ ockwasher - standard 3/8 dia.

NO.
REQD

1
1
1
1
1
2
2
2
2
2
2
2
1
2
2
2
2
2
2
2
2
2
2
2
2
2
2
2
2
2

PAGE 9B
02/01/S5

SERIAL
NUMBER

1-257
257 +
ALL
ALL
AlLL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
102-116
102-116
257 +
257 +
257 +
257 +
257 +
257 +
257 +
257 +



PAGE 10

AUGER GEARBOX AND DRIVE

FRONT VIEW

SIDE VIEW



DWGE

NO.

PART
NUMBER

20-102398
4020~10c2330
116-030
116-040
4020-10c2330
116-060
7500-00-0404
116-080
4024-22c2494
116-100
4001-22¢2502
4049-13c0235
4001-22¢2932
4030-21c0260
5000-03-0500
116-130
7006—-02-0550
116-150
116-160
4024-22c2494
116-180
4001-22¢2550
4030-21c0235
5000-03-0375
116~-200
4020~-10c2482
116-220
116-230
4049-13c0220
5009-02-0313
116-250
4003-12c2502
4030~21c0235
5009-02-0375
5000-03-0375

AUGER GEARBOX AND DRIVE
DESCRIPTION

Large sprocket weldment
5/16*X5/16" Socket head screw
$50 Chain-86 links & conn. links
#50 — 24 Sprocket - 1" bore
5/16"X5/16* Socket head screw
1/4% X 1 1/2" Key

Gearbox — Prairie gear#2127-404
Breather plug

Bolt ~ whiz 3/8 UNC x 3/4
Tension idler bracket HH-584
Bolt — hex 3/8 x 1 UNC

Nut - nylon lock 3/8 UNC

1/2* X 2 3/4" Bolt

Nut - hex 1/2 UNC

Lockwasher - standard 1/2 dia.
Spacer HH-585

5 idler pulley 1/2" bore
C-Belt Tension spring

Spring bracket HH-583

Bolt - whiz 3/8 UNC x 3/4
Gearbox bracket WA-64

Bolt - 3/8 x 3 UNC

Nut - hex 3/8 UNC

Lockwasher - standard 3/8 dia.
7% C pulley #DC-120-501

Set screw - socket hd 3/8x3/8
1/4* X 1 1/2" Key HE-598
Tension bracket WA-67

Nut - nylon lock 5/16 UNC
Flatwasher 5/16" dia.
Tensioner block HH-611

3/8" X 1" Carriage bolt

Nut ~ hex 3/8 UNC

Flatwasher 3/8" dia.
Lockwasher - standard 3/8 dia.

QTY
REQ'D

bt ot o ot et e o ol et ok bt ok peod b b b gk bt e b ek bl b et et bt el e et et e e

PAGE 10A
06/01/94

SERIAL
NUMBER

115-257
115-257
115-257
115-257
115257
115~257
115-257
115-257
115-257
115-257
115-257
115-257
115-257
115-257
115-257
115257
115-257
115-257
115-257
115-257
115-257
115-257
115~257
115-257
115-257
115-257
115257
115-257
115-257
115-257
115-25%7
115-257
115-257
115-257
115-257



BLOWER DRIVE AND ROTOR (MODEL 252)

PAGE 171




DWG
NO.

OO O©O~N~NDOHE WK -

PART
NUMBER

107-010
07-100577
7005-3p-1044
07-100559
3310-15-1525
7228-16-6103
4001-22¢2690
4030-21¢0250
5000-03-0438
107-080
4024-22¢2494
4046-13¢0220
4046-13¢0235
7000-06-1188
4001-42¢2510
5000-63-0375
107-120
107-130

7218-13-5100 °

4020-10c2336
07-100489
7000-03-1188

BLOWER DRIVE AND ROTOR
(Model 262)

DESCRIPTION

Shaft - rotor

1 3/16" Rotor shaft HH-367 _

Sheave - 3P5V44 358 grip belt (Browning)
Key 1/4 X 1/4 X3 ‘
Belt 5VX600

Bearing UELFU 206-103 DI (NTN) -
Capscrew 7/16 UNC x 1 1/2

Nut - hex 7716 UNC .

{ ockwasher - standard 7/16 UNC

Fan cover plate

Bolt - whiz 3/8 UNC x 3/4

Nut - whiz 5/16 UNC

Nut - whiz 3/8 UNC i

Bushing-Q1 1 3/16 split taper (Browning)
378" X 1 1/4" GR.12 bolt

Lockwasher - Fedalloy 3/8 dia.
1/4"X1/4"X2 1/2" Keystock

_Rotor complete ASS #5

Bearing-AELS 205-100{NTN)c/w lock-collar
Set screw - sckt hd 5/16 x 1/2

Machined angle ring (incl. #15)

Bushing - P1 - 1 3/16 (Browning)

NO.
REQ'D

.A_LAA.A.A—LA-.&-—‘.—L-—L—&.—&A—&.AAQ—L.A—A

PAGE 11A
02/01/95

SERIAL
NUMBER

102-115
117 +
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
102-115
117-141
142 +
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



PAGE 12

BLOWER QUTLET

‘ 7
AL
3! n.w&.“ A
N R

7
. ME iy

W

AT

. f1K
Y

e
e A
Tyl

e
s

3
et
h

Rk
‘._.:A..M
1)

e

‘y'-\

=it

i
iab s i
.Mﬁ.a o
AR

4
"

R
BN
AT AN "..@x‘.m M..O

B R A.ﬁmm ...,,m._m\..m»,.,

7,

s




BLOWER OUTLET PAGE 12aA

06/01/94
DWG PART DESCRIPTION QTY SERIAT,
NO. NUMBER . REQ'D NUMBER
i* 110-010 Blower outlet HH-420 1 ALL
2% 4001-22c2148 Bolt - hex 1/4 X 3/4 UNC PLT 1 ALL
3% 110-030 Blower ocutlet WA-12 1 102~115
3% 110-031 Blower outlet WaA-12 1 117 +
4 4001—-22C2494 3/8“ b 4 3/4“ Bolt 1 ALL
4 4030-21c0235 Nut — hex 3/8 UNC 1 ALL
4 5000-03~0375 Lockwasher - standard 3/8 dia. 1 ALL

*Rem Manufacturing will supply these part numbers as long as existing
supplies last. After that the silencer option will be the only
available blower outlet (see illustration on page 17).



DRUM PAGE 13




DRUM PAGE 13A
06/01/94
DWG PART DESCRIPTION QTY SERIAL
NO. NUMBER .REQ'D NUMBER
1 07-100538 Fine screen drum shell 1 ALL
2 07-100525 Air cutoff 1 ALL
3 109-030 1* Drum shaft HH-325 1 ALL
4 07-100517 Key 1/4 X 1/4 X 1 3/8 1 ALL
5 5860~-30-0100 Snapring -~ external - 1" dia. 1 ALL
8 7222—-01-2205 Flange PF-205 1 ALL
7 7220-10-5100 Bearing AEL 205-100 1 ALL
8 4024-22c2352 Bolt - whiz 5/16 UNC x 1 1 ALL
8 4046-13c0220 Nut - whiz 5/16 UNC 1 ALL
9 07-100534 Center weldment 1 ALL
10  4008-22c2196 Flathead socket capscrew 1/4 x 2 1/2 1 ALL
10  4049-13¢0200 Nut - nylon lock 1/4 UNC 1 ALL
11 07-100522 Seal 1 ALL
12 4008~22c2156  Flathead socket capscrew 1/4 x 1 1 ALL
12 4049~-13c0200 Nut - nylon lock 1/4 UNC 1 ALL
13  5009-02-1000 Flatwasher - 2 1/2° 0D x 1 1/16 ID x 5/32 1 117 +
14  4020-10¢2336 Set screw - sckt hd 5/16 x 1/2 1 ALL
54 109-5490 Comp. drum assembly—-All above 1 ALL

parts less 109-130 ASS-1



PAGE 14

DRUM DRIVE




DRUM DRIVE PAGE 14A

06/01/94
DWG PART DESCRIPTION oTY SERIAL
NO. NUMBER - REQ'D NUMBER
1 07-100517 Key 1/4 X 1/4 X 1 3/8 1 ALL
2 20-104211 Pulley-drive B 15" X 1" hub(#DB240-501) 1 ALL
3 4001-22c2928 Bolt - hex 1/2 x 2 1/2 1 ALL
3 4030-21c0260 Nut - hex 1/2 UNC 1 ALL
3 5000-03-0500 Lockwasher — standard 1/2 dia. 1 ALL
4 108-040 15/16* OD 1/2" ID bushing 1 ALL
5 20-104194 Idler pulley BCFI-92-008 1 ALL
6 108-060 Drum cover plate 1 ALL
7 4024-22c2494 Bolt - whiz 3/8 UNC x 3/4 1 102~115
7 4046-13c0220 Nut - whiz 5/16 UNC 1 115-141
7 4046-13c0235 Nut - whiz 3/8 UNC 1 142 +
8 108-080 Idler bracket HH-429 1 ALL
9 4001-22c¢c2675 7/16" X 1* Bolt 1 ALL
9 4049-13c0250  Nylon lock nut 7/16 UNC 1 ALL
10 4001-22¢c2352 Bolt — hex 5/16 UNC x 1 1 ALL
10 4030-21c0220 Nut - hex 5/16 UNC 1 ALL
10 5000-03-0313 Lockwasher - standard 5/16 dia. 1 ALL
11 7220-10-5100 Bearing AEL 205-100 1 ALL
12 7222-01-2205 Flange PF-205 1 ALL
13 3300-16-2240 Belt B—-85 or GATES 1 ALL
14 02-200574-8 Tension spring — drum drive 1 ALL
15 108-150 Tension spring bracket HH-458 1 ALL
16 4020-10c2486 Set screw-skt hd 3/8 UNC x 1/2 1 ALL
17 07-100435 Deflector — grain 1 ALL
18 4890-50-8005 Tekscrew — 10-16 x 3/4 self-drill & tap 1 ALL

c/w 1/4" flat washer



PAGE 15

HOSES




DWG
NO.

G AT L B e

PART
NUMBER

3420-06-0001
111-020
6190-00—-0104
3422-06-0001
111-050
111-060
111-070

HOSES
DESCRIPTION

6“X12' Heavy rubber hose
Inlet ring .

Hose clamp HS-104 6" dia.
6"X72" Steel hose

12’ Rubber hose assembly comp.

6' Steel hose assembly comp.
Sleeved inlet ring .

QTY
"REQ’D

P e

PAGE 15A
06/01/94

SERIAL
NUMBER



PAGE 16

HOSE CLAMP, INLET COVER, SUCTION NOZZLE




HOSE CLAMP, INLET COVER, SUCTION NOZZILE PAGE 162

Tl RN S Wi R PV R o

06/01/94

DWG PART DESCRIPTION QTY SERIAL

NO. NUMBER REQ‘D  NUMBER
112-010 Inlet cover ASSS 1 ALL
112-020 6% Clamp — complete ASS 22 1 ALL
112-030 Suction nozzle WA-9 1 ALL
112-040 Handle WA-8 1 ALL
112-050 5/16* X 1* Thumb screw 1 ALL
07-100670 Intake plate 1 ALL
4049-13c0220 Nut - nylon lock 5/16 UNC 1 ALL
5009-02-0313  Flatwasher 5/16" dia. 1 ALL
01-200370-7 Grain nozzle spring 1 ALL
07-100669 Wear strip 1 ALL
10 7090-00-0001 Caster wheel 1 ALL
11 112-110 Spring wire clip HH-526 1 ALL
12 112-120 Music wire retainer HH-530 1 ALL
13 112-130 Rubber hose seal HH-529 1 ALL
14 112-140 Handle HH-525 1 ALL
15  6760-00-0125 1/4" X 1/2* Rivet (RVT - 125) 1 ALL
54 112-540 Suction nozzle complete 1 ALL



OPTIONS PAGE 17

SILENCER

OPTIONAL BIN LOAD OUT NOZZLE C>\>%D#{"()
£ | 3] I i:}

/riD

TR~

St
6X




DWG
NO.

GORO~NONBWNN =

1x
2X
3x
4x
bx
6x

7x
8x

10

11
12

PART
NUMBER

07-100792
4001-22c2192
4049-13c0200
07-100782
113-040
07-1007%6
4890-50-8005
113-070
4001-22c2494
4030-21c0235
5000-03-0375
113-540

3420-04-0003
114-020
6190-00-0072
07-100821
114-050
120-020

111-020
111-070 *

120-110

121-010

07-100589
38-104562

OPTIONS
(Modet 252)

SILENCER

DESCRIPTION

Cap

Hex bolt 1/4 UNC x 2 1/4

Nut - nylon lock 1/4 UNC
Centre tube assembiy
Silencer body WA-62

Bottom :
Tekscrew - 10-16 x 3/4 self-drill & tap
Transition WA-40

3/8" X 3/4" Boit

Nut - hex 3/8 UNC
Lockwasher - standard 3/8 dia.
Silencer complete ASS 20

HOSE

4" Heavy rubber hose (per ft.)
6" to 4" Transition WA-38

4" Hose clamp HS-72

4" Hose end

4"X12" Rubber hose comp.
6"X10' Light rubber hose

ciw ends. (No warranty)

Inlet ring HH-452

Sleeved inlet ring

BIN LOAD OUT NOZZLE

Bin load out nozzle complete

AERATION TRANSITION
Aeration transition _

252 Operators manual
Complete dealer parts book

NO.

PAGE 17A
02/01/95

SERIAL

REQ'D NUMBER

Opt

Opt
Opt

Opt

1
1
1
1
1
1
1
1
1
1
1
1

U AT N R N —

- ALL
ALL
ALL
ALL
ALL
ALL
ALL

102-115
ALL
ALL
ALL

117 +

ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL

ALL

ALL
ALL



GEARBOX

PAGE 18




DHWG.

&
O

GUOUO~-SOOOUWWWNE

PART
NUMBER

07-100550

07-100606

4001-22c2148
4030-21c0200
5000-03-0250
4024-22c2352
3610-00-0010
4030-21c0235
5009-02-0375
5000—03-0375
7222-01-2207
7228-10-7106
4001-22c2904
4030-21c0260
5000-03-05060
4710-00-0260
07-100546

7015-10~5048
4020-10c2336
7010-00~0002
7015-10~5017
4033-01c0305
07-100575

07-100544

07-100558

4030-21¢c0250

5000-03-0438

20-101857
4018-10c2352
4033-10c¢c0220
106-230
7222-01-2207
7226-15-6103
4001-32c2690
4030-21c0250
5000-03-0438
07-100556
7001-06-1188
7005-3R~1118
07-100557
106-300
106-310
106-320
4001-22¢25804
4030-21c0260
5000~03-0500
106-340
0040-78-0504
106-360

GEARBOX
(up to Ser. #R86-261)

DESCRIPTION

Weldment — stud - front plate
Plug — vent

Bolt ~ hex 1/4 x 3/4 UNC PLT

Nut - hex 1/4 UNC

Lockwasher - standard 1/4 dia.
Bolt — whiz 5/16 UNC x 1

O-Ring 3/8 OD x 1/4 ID x 1/16
Nut - hex 3/8 UNC

Flatwasher 3/8" dia.

Lockwasher -~ standard 3/8 dia.
Flangette — PF207 (SKF)

Bearing AELF207-106

Bolt - hex 1/2 UNC x 1 1/2

Nut - hex 1/2 UNC

Lockwasher - standard 1/2 dia.
Pipe plug 1/2 dia.

Key 5/16 X 2 1/2

Large sprocket/roller chain #D50B48
Set screw — sckt hd 5/16 x 1/2

N2 Tightener shaft

Sprocket — idler #HND 50B17

Nut - nylon jam lock 3/4 UNC
Bracket - idler

Chain - roller #50-ASA-2R 47 3/8"
Spacer

Nut - hex 7/16 UNC

Lockwasher - standard 7/16 UNC
Sprocket '~ #D50B15 type DBS

5/16" X 1" Setscrews

5/16" Jam nut

1/4" X 1/4" X 2" Keystock
Flangette - PF207 (SKF)

Brg. c¢/w lock collar & housing
Capscrew 7/16 UNC x 1 1/2 GR 8
Nut - hex 7/16 UNC

Lockwasher - standard 7/16 UNC
Jack shaft - 1 3/16 dia.

Bushing 1 3/16" c/w bolt (SF1030QD SKF)
Sheave - 368 grip belt #3R5Vil8 (SKF)
1/4* X 1/4" X 2" Keystock
Gearbox plate c/w tensioner stand
1" ID left eyebolt

1" ID right eyebolt

Bolt ~ hex 1/2 UNC x 1 1/2

Nut - hex 1/2 UNC

Lockwasher - standard 1/2 dia.
Turnbuckle body

Silicone gasket

Bushing

QTY
REQ'D

bt bt b b b fed bbb et bt b ped ek B et et e ek b ek Jod poed ot Pt b b et e el ek et b e e e b ek e 3 e b et e el et et

PAGE 18A
06/01/94

SERIAL
NUMBER

1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1-261
1261
1-261
1-261
1-261



DWG.

37
38
38
39

PART
NUMBER

07-100545

4001-22c2344
5000-03-0313
0040-78-0504

GEARBOX
(up to Ser. #RB86-261 continued)

DESCRIPTION

Lid ~ inspection

5/16" X 3/4" Bolt

Lockwasher -~ standard 5/16 dia.
Silicone gasket

PAGE 18B
06/01/94

QTY SERIAL
REQ'D NUMBER

1-261
1-261
1-261
1-261

fk ek b ot



DWG

kf‘m\‘
LI D L B b

GEARBOX -~ SERIAL #R86-262

GEARBOX
(Serial #R86-262)

PART DESCRIPTION
NUMBER
106-001 Gearpox end plate c¢/w tension std.
106~002 Vented pipe plug
106-003 Inspection 1lid
106-004 Front gear box plate
106-~005 1/2" Pipe plug

oTY
REQ'D

[SR T W

PAGE 19

SERIAL
NUMBER

RBG6-262
R86—202
RB6-262
R86-262
RB6—-262



GEARBOX — SERIAL $#263+

PAGE 20




PART
NUMBER

7500-00-1002
7500-00-1102
7500-00-1200

7500-00-1110

7500~-00~1402
7500-00-1403
7500-00-1400
7500-00-1401
7500~-00~-1601
7500-00-1470
7500-00-1650
7500-00-1501
7500-00-1502
7500-00—-1503
7500-00-1700
7500-00~1701
7500-00-1311

. 7500-00-4381

7500-00-1850
7500-00-1851
7500-00~1520
7500-00-1154
7500-00-1801

GEARBOX
(Serial #263+)

DESCRIPTICN

Case

Bearing cap
Gear 1l:1
Extended bearing cap
1" Bearing cone
1* Bearing cup
Bearing cone
Bearing cup
Retainer

Seal

Key

.005 Shim

.007 Shim

.020 Shim

Bolt — 5/16 UNC x 3/4
Lockwasher 5/16
Short shaft
Long shaft

Pipe plug 1/4"
Vent plug 1/4"
Gasket

Plate cover
Spacer

QTY
‘REQ’D

T Y a aal al o

PAGE 20A
06/01/94

SERIAL
NUMEBER

263
263
263
263
263
263
263
263
263
263
263
263
263
263
263
263
263
263
263
263
263
263
263

e T kb A S N



Rugged
Reliable... em

www.rementerprisesinc.com

REM ENTERPRISES INC.
P.O. BOX 1207

2180 OMAN DRIVE

SWIFT CURRENT, SK
CANADA S9H 3X4

PHONE (306) 773-0644
FAX (306) 773-1188

Email: remsales@rem.sk.ca

PRINTED IN CANADA

PART NUMBER: 92000-00-0027




